For Hydro-Gear Parts Call K& T 606-678-9623 or 606-561-4983
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INSTALL SNAP-ON CAP

WILL CAUSE DAMAGE TO THIS UNIT,

WITH ATTACHED BLACK SNAP-ON CAP.
FAITLURE TO

WARNING- BEFORE UNIT OPERATION-
THREADED RED CAP MUST BE REPLACED
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PART NUMBER

DESCRIPTION

PART NUMBER

=<

DESCRIPTION

44371 FLAT WASHER, 5/8 ID X 1.0 OD X .05 THK
44145 RETAINING RING
51071 BEARING, CENTER BLOCK

2003014 SPRING - HEL ICAL COMPRESSION

2003017 WASHER

0Z| 20W-50 OIL
70719 OIL SEAL .625 X 1.0 X.25
51843-1027 SHOCK VALVE ASSEMBLY, .027, WASHER

9004800-2506

PIN, STANDARD HEADLESS

51143 FITTING, 5/16 SAE 5/32 TUBE

51147 HOSE, EXPANSION TANK

51251 CAP, VENT

50653 BOLT, SELF TAPPING 10-32 X 1/2

51118 SPRING CLIP - HOUSING THRUST

51223 BRACKET, TORQUE

51134 DEFLECTOR

51069 WASHER, MOTOR SHAFT .71 ID X 1.15 0D X .030 THK

9005110-5600

PLUG, SAE #6

50868

TORX HEAD SCREW, 5/16-18 T.F.

51144

O-RING .07 X .301 1D

51179

BRACKET , SUPPORT EXPANSION TANK

71109

CENTER SECTION - FILTER - BYPASS ASSEMBLY

CENTER SECTION MACHINED

BASE FILTER

SHOCK VALVE ASSEMBLY, .027, WASHER

SPRING, BYPASS

ACTUATOR ,BYPASS

DEFLECTOR

FILTER

BUSHING, .707 X .788 X .591

70756

FILTER ASSEMBLY

FILTER

BASE, FILTER

SPRING,BYPASS

ACTUATOR , BYPASS

DEFLECTOR

70463

SEAL - O-RING KIT
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SEAL, LIP .67 X 1.58 X .276

LIP SEAL 18 X 32 X 7

LIP SEAL .706 X 1.584 X .25

SEAL, LIP .741 X .250 X .250 T7C

OIL SEAL .625 X 1.0 X .25

O0-RING .07 X .301 ID

70503

KIT, EXPANSION TANK

TANK, EXPANS ION

CAP, VENT

BOLT, SELF TAPPING 10-32 X 1/2

BRACKET, SUPPORT EXPANSION TANK

70467 MATN HOUSING, ASSEMBLY
MAIN HOUSING, MACHINED
BUSHING .865 X .985 X .790
70483 SIDE HOUSING, ASSEMBLY
SIDE HOUSING, MACHINED
BUSHING .865 X .885 X .730
BUSHING, .624 X .719 X .562
70477 CENTER SECTION, ASSEMBLY
CENTER SECTION, MACHINED
BUSHING, .707 X .788 X .591
51048 SWASHPLATE, TRUNNION MACHINED
5 70331 BLOCK - ASSEMBLY
BLOCK - CYLINDER
PISTON
SPRING, COMPRESSION
WASHER - THRUST
50928 SEALANT
51190 HEX FLANGE SCREW 1,/4-20 X 1.25
51062 SHAFT, [INPUT
2000022 RING — RETAINING
50951 SPACER
50329 RING — RETAINING
51161 SEAL, LIP .67 X 1.58 X .276
50315 BALL BRG 17MM ID X 40MM OD X 12MM
51140 LIP SEAL 18 X 32 X 7
50551 BEARING, 30X52X13 THRUST
50966 SHAFT, MOTOR
51130 GEAR — PINNION, 13T
51129 10T/48T GEAR
51043 GEAR, 10T JACKSHAFT
51044 60T BULL GEAR
51088 SLEEVE BEARING .75 X 1.750 X .625
51089 SLEEVE BEARING (OUTBOARD) .75 X 1.575 X .625
44875 WASHER, 3/4 ID X 1-1/2 0D X .13 THK
51066 LIP SEAL AXLE SEAL
51068 SHAFT, AXLE .75 X 11.39 (KEYED, R.H.)
51067 SHAFT, AXLE .75 X 16.99 (KEYED, L.H.)
44086 MITER GEAR (SPLINED)
44097 MITER GEAR 15T (0.5 ID)
50146 SHAFT
44871 RING, SPIRAL RETAINING
51083 PIN, JACKSHAFT
51100 MAGNET, RING
51136 SPRING, BYPASS
50016 HYDRO MTG SCREW 3,8-24 X 2.5 LONG
51091 ACTUATOR, BYPASS
51098 ROD, BYPASS ACTUATOR
51135 ARM, BYPASS
51116 RETAINING RING .250 EXTERNAL
51081 SEAL, LIP .741 X .250 x .250 TC

SILICON SPONGE 1,2 X 1/2 X 3/16

51252
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CAP, EXPANSION TANK SHIPPING
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